KODAMATIC 1250

SPAREPARTS BATH SECTION B

Pos. No Part No Specifications
1 8057 GUIDE, WIRE, EXIT B
2 7739 TUBE, SPRAY
3 8007 GUIDE, WIRE, CROSSOVER
& 1630 SPRAY TUBE, DEV/FIX
5 14813 MOTOR, DRIVE
6 5236 SCREW M4X12
T 1508 SCREW M4X10 HE
8 18531 GUIDE, EN. DAYL., DEV.
9 5028 SCREW M4X6
10 5030 WASHER 4
11 8371 STOPPER D16,8X12,5
12 8575 BRACKET, SPRAY TUBE
13 5211 SCREW M4X10
14 13194 BRACKET, SHAFT 775X26X47
15 14165 SHAFT, MAIN
16 8744 SWITCH,REED CPL
17 4148 BEARING, MAIN
18 4051 WORM, RIGHT -
19 14164 SPACER,BUSHING D8/10X8.2
20 13625 BRACKET, MOTOR
21 4673 WORM, LEFT, Z13X6X15X28
22 14756 PULLEY Z22 D9/16
23 5916 LAMP, 24 PM
24 14065 SPACER, REED SWITCH 30X20X13,5
25 6360 BELT

2% 8744 SWITCH, REED -

JEE 1432 SWITCH, CHERRY, F81A-B140 -
28 5652 SENSOR, BATH - -
29 5233 WASHER 4,3X9X0,8
30 8394 HOUSING, BEARING

9213

8/15




KODAMATIC 1250

BATH SECTION B

02/90

8/16

9213




KODAMATIC 1250

SPAREPARTS BATH SECTION B

Pos. No Part No Specification

31 15506 BEARING, BALL D8/15X5
32 8673 'FLANGE, MULTI D100/90
33 1331 CLAMP, HOSE D90
34 11330  HOSE, FLEX90PL -
35 17203 HOUSING, BEARING, MAIN
36 5004 SCREW M3X16
37 14168 PULLEY Z15 D6/23X9/11.2
38 20131 COVER, LEFT 185X725X42.5
39 5021 SCREW M4X10
40 13195 WORM, SHAFT, FRAME, COMPLETE
41 6830 SEALING RING D8XD15X5
42 6028 BEARING
43 14025 BRACKET FOR REED SWITCH
44 1632 REWASH GUIDE, CPL.
45 8879 FINGER GUIDE, REAR, WITHOUT SPACER
46 8710 FINGER GUIDE, REAR
47 2587 FINGER GUIDE, WITHOUT SPACER
48 2524 FINGER GUIDE
49
50
51
52
53
54 i
55
56
57 e
E = )
59 - - -
80 :
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KODAMATIC 1250

SPAREPARTS DEV/FIX SECTION

Pos. No Part No Specifications i
1 3575 ROLLER SHT PUR
2 4247 BEARING
3 5233 WASHER 4,3X9X0,8 B
4 27350 GEAR Z50X10X50X15, PP, W. SCREW -
5 4146 BEARING D10XD14X10 OVAL
6 4649 SPACER, HEATER
T 3374 HEATER
8 4123 BEARING D10XD14X10
9 27349 GEAR Z30X10X30X15, PP, W. SCREW
10 13208 ROLLER, PUR D30X1258MT H SHT B
11 5216 NUT M6, WING
12 4695 BUSHING, GEAR 6X10X16
13 24144 GEAR Z70X10X70X16, PP
14 8372 SPRING
15 4989 GUIDE, SIDE UP, EXIT
16 8011 GUIDE, SIDE UP, ENTRANCE
17 5126 SCREW M6X40
18 5052 SCREW MBX25 i
19 8009 GUIDE, SIDE, LOWER
20 4670 BUSHING 6X10X15
21 24145 GEAR Z24X10X24X15, PP
22 5109 WASHER 6,4X18X1,5
23 3485 ROLLER, RUBBER D30X1258 SHT
24 3575 ROLLER MT SHT PUR
25 7345 ROLLER D30 MT SHT LI PUR
26 8693 BRACKET, LOCK
27 5021 - SCREW M4X10
a8 8005 GUIDE, BOTTOM
29 ’ -
30
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KODAMATIC 1250

SPAREPARTS WASH SECTION

Pos. No Part No Specifications
1 3575 ROLLER SHT PUR
D) 4247 BEARING
3 5233 WASHER 4,3X9X0,8
4 27350 GEAR 750X10X50X15, PP, W. SCREW
5 4146 BEARING D10XD14X10 OVAL
6
7
8 4123 BEARING D10XD14X10
9 27349 GEAR Z30X10X30X15, PP, W. SCREW
10 v 13206 ROLLER, PUR D30X1258MT H SHT
11 5216 NUT M6, WING
12 4695 BUSHING, GEAR 6X10X16
13 24144 GEAR Z70X10X70X16, PP
14 8372 SPRING
15 4989 GUIDE, SIDE UP, EXIT
16 8011 GUIDE, SIDE UP, ENTRANCE
17 5126 SCREW M6X40
18 5052 SCREW M6X25
19 8009 GUIDE, SIDE, LOWER
20 4670 BUSHING 6X10X15
21 24145 GEAR Z24X10X24X15, PP
22 5109 WASHER 6,4X18X1,5
23
24 3575 ROLLER MT SHT PUR
25 7345 ROLLER D30 MT SHT LI PUR -
26 8693  BRACKET, LOCK
27 5021 SCREW M4X10 -
28 8005 GUIDE, BOTTOM -
29 7362 ROLLER, RUBBER D30X1258 XSHT o
30 3485 ROLLER, RUBBER D30X1258 SHT

9213 8/21




KODAMATIC 1250

DRYER RACK 05/89

8/22 9213




KODAMATIC 1250

SPAREPARTS DRYER RACK

Pos.No Part No Specifications N
17787 DRYER RACK COMPLETE
1 23117 TUBE, SPACER 1280X40X20
2
3 -
4 4146 BEARING D10XD14X10 OVAL i
5 7677 ROLLER M6 SHT RUB
6 1316 TORQUE DISC
i 17684 GEAR Z30X10X30X15, PETP, W. SCREW
8 3485 ROLLER SHT RUB
9 4870 SPACER 10X15X2
10 8059 GUIDE, DRY, ENTRANCE
11 8372 SPRING
12 1315 COUPLING -
13 8692 SHAFT, WORM, DRY
14 3498 ROLLER LT FEP
15 8689 BRACKET, SHAFT
16 4556 WORM, RIGHT
17 8249 GUIDE, SIDE, DRY
18 8695 SPACER, SHAFT
19 4663 TUBE, SPACER 1280X25X25
20 6309 BEARING, NEEDLE
21 2245 SIDEPLATE, DRY, RIGHT
22 5949 SCREW MB6X20 HE SO
23 3490 ROLLER SHT FEP
24 17685 GEAR Z34X10X34X15, PETP, W. SCREW
25 2244 SIDEPLATE, DRY, LEFT
26 8216 SCREEN, GEAR
27 ) 15028 SCREW M4X5 SLO CH B
28 ) 4024 BUSHING, TAP L e
29 B 6006 BEARING, ROLLER -
30 27351 GEAR Z30X10X30X7, PVDF, W. SCREW
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